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Batch inspection quality certificate for seamless steel cylinders

SIEALS Cylinder type:

WGII279-80-17.2A

7z B &2 product drawing No.: LD-QPL.TY-B-2019  (2021.11.11)
MUFE DR OMFE OH e OXUR X

JiE B 45 ¥4 Bottom structure:

%11 Y7 AT E 4R S Manufacturing licence number:

T52210K24-2026

%1% B4 7 Manufacturing company: ZB(4%# fEIRFA PR/ F) Anhui Clean Energy Co., Ltd.

A P2 Batch No.: MB141 #1|1% H # Manufacturing Date: _2023.10
7z HFR RS Standard: _GB/T 5099.1-2017
AANR A3t 202 R, HSH_001 SEFE 202 5
SR HRLL IR BRI E
Number Thread Filling medium Qualified quantity
MB141003-MB141202 PZ39 1G-541 200

E Remark: At &S M o AR B4 T FIM S This batch cylinders don’t contain following

number:

001 (F72MEEERIE) 002 OKEBRBRK)

1 FEHFAREIE Main technical data

ARITAEES (MPa) 135 KEREE S (MPa) 555
Nominal WP Hydrostatic TP
AFRAKRER (L 5 SEZEREES (MPa) _—
Nominal Volume Leakage TP

2 EEFF L Main Material

25 Type ZFR. S Name RIS FA% Type
ERHEAEL Cylinder Material | TE524NE seamless steel tube 34CrMo4 $279%6.0
3 4N EML 24 Cylinder Material Chemical Composition
JGE Element | C. Si Mn | Cr | Mo S P S+P Ni Cu
_ 0.30 | 0.15 | 0.60 | 0.90 | 0.15
EFEARTER
BB i ~ - o - <0.010 | <0.015 | <0.020 | <0.30 | <0.20
0.37 | 0.35 | 0.90 | 1.20 | 0.30
LS E%
Actual 0.32 | 0.25 | 0.76 | 1.06 | 0.21 ] 4 4 0.012 | 0.015 | 0.245 | 0.037
4 5 4 0 0
Content
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4 71% 1 #¢ Mechanical Property
#AbHE 73 Heat Treatment Method

¥ K _Quenching+ [A] ‘K Temper
\ JE AR R
LA PR Yigld W JE MEE A5 Bend
n
Inspection Tensile Strength Elongation Impact value N E
Strength 180°
Item Rm (MPa) A (%) akv (J/cm?)
Rea (MPa)
E¥PrEAQL | >910,<1100 >770 >14 &/N>28 | FH>35 2
Sl SR 3
1025.4/1025.5 938/940 15.8/16.2 80 87 Acceptance
Actual Results

5 JREAEEL] Bottom Anatomy
T4l S KIBE. B RELSBIE, 4

6 KEBEIEIAI Bursting Test

%%'5 Serial No.: MB141002 3l H% & 77 Bursting Pressure: 52.79MPa

J2H O Shape of crevasse: XEMEUTSR, THEH, B ORRFFEIRHEER

AR R 7 & BIFEE R

= HAR BRI S GB/T5099.1-2017 IR ER, &1
After inspection and tests,

Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable
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